
 

  

 

 

 

 

 

 

 

 

 

Contingency Plan for  
  

Incidents Possibly Encountered in  
  

Sewage Treatment Facilities having a Potential  
  

of Generating an Environmental Nuisance  
  
  
  

 

  
  

  

Sewage Treatment Divisions One & Two  
  

Drainage Services Department  
  
  

  
  
  
  
  
  
  
  
  
  
  
  

August 2020 



 

Contents  

  

                 Page  

1.  Introduction 1 

2.  Objective 1 

3.  Type of Sewage Treatment Facilities 2 

4.  Activation of Contingency Plan 4 

5.  Participation 6 

6.  Emergency Actions by DSD 7 

7.  Reporting Criteria of Sewage Bypass Incidents to EPD  10 

8.  Deactivation of Contingency Plan 11 

 

  

Appendix I  Sewage Treatment Facilities Operated and Maintained by Drainage Services 

Department  

Appendix II(a)  Flowchart to Deal with Power Supply Failure  

Appendix II(b)  Flowchart to Deal with Fire Breakout  

Appendix II(c) Flowchart to Deal with Abnormal Influent  

Appendix II(d) Flowchart to Deal with Sewage Overflow/Leakage  

Appendix II(e) Flowchart to Deal with Leakage from Submarine Outfall  

Appendix II(f)  Flowchart to Deal with Non-compliance with EPD’s Discharge Standards  

Appendix II(g) Standard Checklist for Considering Various Options to Mitigate/Avoid  

Sewage Discharge Prior to Bypass for the Purpose of Maintenance or Minor 

Modifications in Existing Sewage Treatment Facilities  

Appendix III(a) DSD’s Route of Notification for Incidents with a Potential of Polluting Beach 

Water Quality  

Appendix III(b) DSD Notification of Sewage Pollution Incident  

Appendix III(c) DSD’s Route of Notification for Incidents with a Potential of Generating an 

Environmental Nuisance other than Polluting Beach Water Quality 

Appendix III(d) DSD Notification of Non-compliance with Discharge Licensed Standards  

Appendix IV  Emergency Telephone Directory  

Appendix V  (a) List of Emergency Equipment in Dealing with Sewage Discharge  

Incidents Available at Sewage Treatment Facilities  

(b) Contact Telephones for ST Divisions’ Term Contractors for Tankers & 

Temporary Power Supply Equipment  

Appendix VI List of Approved DSD Facilities in ST1 for Using Unmanned Aircraft 

System 



P.1 of 11 

August 2020 

Contingency Plan for Incidents Possibly Encountered in  

Sewage Treatment Facilities having a Potential of  

Generating an Environmental Nuisance  

  

  

  

(1)  Introduction  

  

The contingency plan is drawn up to provide guidelines to all staff at various sewage 

treatment facilities in dealing with different types of incidents, which have a potential of 

generating an environmental nuisance and possibly polluting the streamcourses, harbours 

or beaches.  Flowcharts, lists of emergency equipment, lists of contact persons and 

telephone numbers and notification forms are shown in the Appendices to assist plant staff 

to respond promptly in handling the incidents.  They should also refer to the contingency 

plan specifically written for the affected plant to address local situations, if any.  Reference 

should also be made to the EPD’s latest editions of “Beach Pollution Response Plan” and 

“Reporting Criteria and Procedures of Sewage Bypass Incidents to EPD”.  

  

(2) Objective  

  

The Contingency plan has the following objectives: -  

  

(a) To avoid and, if not possible, to minimize environmental impact to the surrounding 

area and water;  

  

(b) to notify EPD on incidents of pollution according to the requirements of the discharge 

licence under the Water Pollution Control Ordinance;  

  

(c) to co-ordinate and provide essential information to other relevant Government 

Departments to facilitate planning and decision making;  

  

(d) to enable DSD to respond promptly to the public enquiries and media and to provide 

accurate information on incidents that may have environmental impacts on 

surrounding areas or waters;  

  

(e) to seek assistance from the relevant works agents and authorities for emergency and 

repair services;  

   

(f) to minimize damages to the affected plant; and  

  



P.2 of 11 

August 2020 

(g) to ensure that emergency procedures required are organized and implemented in an 

orderly manner.  

  

(3)  Type of Sewage Treatment Facilities  

  

Sewage treatment facilities under Sewage Treatment Division 1 and Sewage Treatment 

Division 2 are given in Appendix I.  Brief descriptions of the typical sewage treatment 

facilities are given below: -  

  

(a) Sewage Pumping Stations  

  

Sewage pumping stations are built to convey sewage to a place of higher level.  The 

sewage pumps used for the delivery of sewage include centrifugal pumps, submersible 

pumps and screw pumps, depending on the rate of flow and the geographical location 

of the pumping station.  Usually, the sewage is pumped to the downstream screening 

plants or treatment works for treatment.  

  

Apart from the sewage pumping stations, there are also a number of Dry Weather Flow 

Interceptor Pumping Stations built in the Territory.  The functions of these pumping 

stations are, under dry weather condition, to intercept and pump the contaminated 

streamwater to sewage treatment works in order to avoid direct discharge into 

watercourses.  

  

An overflow/bypass pipe is usually provided in the inlet chamber of the pumping 

stations to allow direct bypass of sewage into relevant watercourses nearby under 

emergency conditions to avoid flooding in the upstream areas.  

  

Although operation of a sewage pumping station does not require a licence from EPD, 

the Water Pollution Control Ordinance (WPCO) does not normally allow any sewage 

overflow and/or leakage into storm drain/waters of Hong Kong unless under 

emergency conditions.  

  

(b)  Preliminary Treatment Works (Screening Plants)  

  

The purpose of preliminary treatment is to remove the large solids and grits from the 

sewage.  The treatment process is usually carried out in a screening plant.  On entry to 

a screening plant, the sewage is first lifted up by sewage pumps from the inlet chamber 

to pass through a series of coarse screens, grit removal device and fine screens before 

it is discharged to the sea through a long submarine outfall.  A bypass is located either 

in the inlet chamber or in the outfall chamber to allow discharge of sewage to the 



P.3 of 11 

August 2020 

seashore under emergency conditions.  For some preliminary treatment works, bypass 

devices are provided at both locations and sewage is bypassed after treatment as far as 

possible in emergency cases.  

  

“Flow” and “Size of the Solids” in the effluent are the two determinands under control 

in the EPD’s discharge licence for a typical preliminary treatment works.  Normally 3 

x DWF is taken as the maximum flowrate of the Works.  

  

(c) Primary Treatment Works  

  

In primary treatment works, the sewage after preliminary treatment is further treated 

to remove the floating and settleable solids remaining in the sewage.  This process is 

carried out in a primary sedimentation tank.  Sewage passes through the tank with a 

retention time long enough to allow sedimentation of portion of suspended solids and 

separation of floating matters.  The sedimentation process can be enhanced through 

proper dosing of chemical (e.g. ferric chloride in Stonecutters Island Sewage 

Treatment Works) and/or inclined plate (Lamella) settler.  

  

A bypass is normally provided in the inlet chamber for direct discharge to the seashore 

in case of a pump failure or power interruption.  

  

In an EPD’s discharge licence for a primary treatment works, both maximum and 

percentile standards for BOD, TSS are specified together with the maximum flowrate 

to the Works (i.e. 3 x DWF).  

  

(d)   Small Secondary Treatment Works with DWF less than 6,000 m3/day  

  

Small secondary treatment plants are designed to treat the sewage produced from small 

communities.  The types of plants include rotating biological contactors, oxidation 

ditches, trickling filters, membrane bioreactor (MBR), moving bed biofilm reactor 

(MBBR) and small activated sludge plants.  The types of equipment installed in the 

plants vary according to the method of treatment adopted.  Full treatment of sewage, 

starting from preliminary treatment to secondary treatment, is basically provided in 

these plants although some plants may not be fitted with degritting and/or disinfection 

facilities.  Normally, the treated effluent is discharged to the receiving watercourses 

(e.g. sea, stream) through an outfall or a short pipe.  

   

Sewage can be bypassed to the receiving watercourses in the inlet chamber in 

emergency cases.  

  



P.4 of 11 

August 2020 

In an EPD’s discharge licence for small/large secondary treatment works, both 

maximum and percentile standards for BOD and TSS are specified together with the 

maximum flowrate to the Works (i.e. 3 x DWF).  If there are denitrification facilities, 

both maximum and percentile standards for ammonia-nitrogen, nitrate-nitrogen or 

total N are also specified.  Similar for a plant fitted with disinfection facilities, effluent 

standards on E. coil and Total Residual Chlorine, when appropriate, are also specified.  

  

(e)  Large Secondary Treatment Works with DWF more than 6,000m3/day  

  

There are six major secondary treatment works in the Territory, namely Sha Tin, Tai 

Po, Shek Wu Hui, Yuen Long, Sai Kung and Stanley Sewage Treatment Works.  The 

type of treatment process employed in these works is the activated sludge process.  

  

In a major secondary treatment works, the sewage is treated to remove the organic 

pollutants remaining in the settled sewage after the preliminary and primary treatment 

processes.  The settled sewage enters an aeration tank in which low pressure 

compressed air is fed continuously to provide oxygen for the growth of 

microorganisms.  The organic pollutants in the sewage are purified by the action of the 

microorganisms and clear effluent is produced after the final settling of solids in a 

clarifier.  The effluent is then discharged through a submarine outfall or a short length 

of pipe into receiving watercourses.  Part of the settled activated sludge is returned to 

the aeration tank for reuse and the surplus activated sludge is separated for sludge 

treatment and dewatering before conveying to sludge treatment facility (T-park) for 

further treatment.  Recently, there are some compact technologies developed that are 

adopted in the upgrading of major sewage treatment works (e.g. MBR at Shek Wu Hui 

Effluent Polishing Plant, Advance Works. 

  

In case of an emergency or a breakdown of plant equipment, the sewage can be 

bypassed to the receiving water in the inlet chamber or at the end of primary treatment.  

 

 (4) Activation of Contingency Plan  

  

4.1  The types of incidents, which are considered to be vulnerable to giving rise to a 

possible environment nuisance, are given below together with some, but not 

exhaustive, contributing causes: -  

  

(a) Power Failure  

  

Mains failure leading to total blackout in part or whole of the plant area; 

interruption of power supplies to part of the plant equipment due to failure in the 



P.5 of 11 

August 2020 

supply switchgears and equipment lightning attack or malpractice by the 

operators etc.  

  

(b)  Fire Breakout  

  

Setting furniture/equipment on fire through negligence; overheating of 

equipment; improper handling of inflammable materials etc.  

  

(c) Abnormal Influent  

  

Abnormal discharge into sewers (which immediately affects the normal 

operation of the treatment process).  

  

(d) Sewage Overflow/Leakage/Bypass  

  

Excessive inflow due to infiltration of seawater and/or stormwater particularly 

in rainy season; burst of pipes or rising mains inside or outside the plant area; 

treatment unit failure due to inadequate standby units; pipe relining; construction 

of new connections.  

  

(If a planned sewage bypass is required for the purpose of maintenance or minor 

modification work in an existing sewage treatment plant, the concerned SE/CE 

should refer to EPD’s latest edition of the Reporting Criteria and Procedures of 

Sewage Bypass Incidents to EPD and submit, giving at least 14-working days’ 

advance notice, to the relevant Regional Office of EPD a method statement with 

all known details i.e. time, duration, location of discharge point, cause of bypass, 

pollution strength of the sewage, estimated flow of bypass, temporary mitigation 

measures to be taken etc. EPD would, within seven working days, provide 

comments on DSD’s proposed method statement.  During the duration of sewage 

bypass, the Plant Staff shall record down all the required data.  On completion 

of the bypass work, EPD shall be informed accordingly).  

 

(e)  Leakage from Submarine Outfall  

 

Careless contractors working in the outfall area; cracks and leaking joints  

developed in outfalls due to ageing and/or differential settlement; inspection 

manhole covers dislocated.  

  

(f)  Non-compliance with EPD’s Discharge Standards  

  



P.6 of 11 

August 2020 

Plant overloaded in terms of sewage quantity and/or quality; illegal discharge of 

toxic wastes from the industrial sector.  

  

4.2  Abnormalities may be detected through patrol inspection, notification given by 

outside source, closed circuit television monitoring (CCTV) system, alarm signals 

sent from the defective equipment to the central control centre via a telemetry system 

(e.g. auto-dialing, supervisory control and data acquisition (SCADA), monitoring 

and control system) and analysis of samples.  Upon detection of any abnormality, the 

shift-in-charge should investigate and effect promptly all the required short-term 

remedial measures and emergency procedures according to Paragraph 6 and the 

respective flowcharts and standard checklist to mitigate/avoid sewage discharge as 

detailed in Appendix II.  He should inform his supervisors and, where appropriate, 

call for emergency assistance from the relevant parties.  On understanding the site 

situation and depending on the extent of the environmental implication, CE or SE 

should inform the DSD management and EPD according to Appendix III and the 

EPD’s latest edition of the “Reporting Criteria and Procedures of Sewage Bypass 

Incidents to EPD” where appropriate.  A list of “Emergency Telephone Directory” is 

attached at Appendix IV.  

  

(5) Participation  

  

5.1 The Sewage Treatment Divisions 1 and 2 will play a key role as the overall manager 

in dealing with the incidents commencing from early detection of the incidents, 

notification to the concerned parties, arrangement of the appropriate mitigation 

and/or remedial measures until the restoration of plant back to working condition.  

DSD Headquarters, AD, TS2 and SEPO/DSD should be kept well informed of the 

development.  

  

5.2 Requests can be made within DSD to SE/BCM, the relevant Operations and 

Maintenance Division, Projects Division, Emergency and Storm Damage 

Organisation (ESDO) or other works departments, if their assistance is required for 

the investigation and repair of the civil works involved (e.g. burst pipes and damaged 

submarine outfalls), provision of temporary measure to stop or minimise the 

environmental nuisance (e.g. provision of plants for emergency pumping, tankering, 

sucking and water jetting) or monitoring of the upstream flow conditions (e.g. in case 

of inflammable or explosive substances entering sewage treatment facilities).  

  

5.3 Where tankers and emergency plants/equipment are required, contact with the 

appropriate parties (i.e. ST1/ST2 depots, term contractors, FEHD etc.) should be 

initiated for early mobilisation.  



P.7 of 11 

August 2020 

  

5.4  In the case of mains power failure, the relevant power company should immediately 